
 

INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
We Protect Hoosiers and Our Environment. 

 100 N. Senate Avenue  •  Indianapolis, IN 46204  
 

(800) 451-6027  •  (317) 232-8603  •  www.idem.IN.gov 
  

 Eric J. Holcomb                      Brian C. Rockensuess  
 Governor Commissioner   

 

An Equal Opportunity Employer 
  

Recycled Paper 
  

 

       June 25, 2024 
VIA ELECTRONIC MAIL 
 
The Honorable Jeff Phillips, Mayor 
City of Rensselaer 
124 S. Van Rensselaer Street 
P.O. Box 280 
Rensselaer, Indiana 47978 
 
Dear Mayor Phillips: 
 
       Re: CSOOP Update Review 
       City of Rensselaer 
       NPDES Permit No. IN0024414   
        Jasper County  
 
 The Indiana Department of Environmental Management (IDEM) Office of Water 
[...]
Rural Water, and Indiana Rural Water Association Conferences are attended by staff to 

ensure continuing education credits are maintained as needed.   

1.4 Sewer Inspection and Cleaning 

The City of Rensselaer owns and operates a fleet of five trucks: a street sweeper, two 

backhoes, and a vactor truck. Additional equipment includes and a leaf vac, a jet rodder, 

T.V. equipment, and a service truck. The following Table 1-1 – Cleaning and 
Maintenance Schedule describes the planned schedule in effect for maintaining the 

collection system in proper working order.  



Proper Operation and Maintenance Program 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 11 

 

Table 1-1 – Cleaning and Maintenance Schedule 

Frequency Maintenance Task 

Weekly Lift Station Inspections (main lift station inspected daily) 

Daily (5x a week) CSO Inspections 

Yearly Catchbasin Cleaning 

Once Every 4 Years Manhole Inspections (check for blockages, check cover for 
integrity) 

Once Every 4 Years Manhole Cleaning 

Once Every 4 Years Flush Sewers, Vacuum, and Jet 

12 Times Per Year Street Cleaning 

6 Year Rotation  T.V. Inspection of Entire Sewer System 
After Each Precipitation 
Event Inspect CSO Diversion Structures and Clean as Necessary 

Monthly Clean solids/debris accumulation in Vortex Separator 

 

1.5 Point Repairs and Additional Maintenance Activities 

On an as needed basis, the City of Rensselaer performs point or isolated repairs by 

replacing small portions of storm, sanitary, and combination sewer lines.  Sewer televising 

and/or smoke testing is performed as needed to help identify problems. These types of 

repairs may be the result of service requests or areas identified through the regularly 

performed maintenance schedule previously mentioned.   

 



Maximization of Storage in the Collection System 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 12 

 

SECTION 2 

MAXIMIZATION OF STORAGE IN THE COLLECTION SYSTEM  

Whenever possible, the City of Rensselaer has historically and will continue to maximize the use 

of the collection system for combined sewage storage by effectively utilizing the capacity of the 

collection system in order to reduce the frequency and duration of CSOs.   

For the City of Rensselaer, the only significant available storage is located in the City’s two 

interceptors, the North Interceptor and the South Interceptor.  The North Interceptor, the City’s 

main interceptor, begins east of Melville Street and continues west along the Iroquois River to the 

Main Lift Station.  This interceptor ranges in size from 21-inch to 24-inch with five (5) combined 

sewer overflow relief points: CSO 023, 003, 008, 010 and 019.  The Southern Interceptor begins 

southwest of the intersection of Milroy Avenue and Sparling Avenue and continues northeast 

along the Iroquois River.  The interceptor continues to the Main Lift Station, passing beneath the 

river via a siphon adjacent to this lift station.  This interceptor is a 12-inch sewer with a single 

hydraulic relief point, CSO 021.  In addition to these interceptor sewers, the City’s collection 

system also contains two (2) trunk sewers, the Southeast Trunk Sewer and the South Central 

Trunk Sewer.  Both of these sewers are upstream of the Northern Interceptor.  The Southeast 

Trunk sewer begins near Park Avenue and the abandoned quarry and continues along the south 

side of Iroquois River.  This trunk sewer is a 21-inch sewer that extends approximately 300 feet 

west of CSO 006, where the sewer passes beneath the river via a siphon to the Northern 

Interceptor.  The South Central Trunk Sewer begins at the intersection of Grace Street and Park 

Avenue and continues west along the Iroquois River to a location between Washington Street 

and College Avenue, where the interceptor flows beneath the river and into the North Interceptor.  

This trunk sewer is an 8-inch and 12-inch sewer with two (2) hydraulic relief points, CSO 007 and 

014.   

Essentially, the main flow regulator for each of these interceptors and the trunk sewers is the Main 

Lift Station; however, operating the lift station to maximize storage is not a viable option due to 

the size limitations of the interceptor and trunk sewer infrastructure.  The enlargement of the North 

and South Interceptors and Southeast and South Central Trunk Sewers as required by the LTCP 

will allow the City to further maximize storage once implemented.  Following adequate post-

construction monitoring of these phases, the CSOOP will be updated at that time to reflect any 

additional available storage.   



Maximization of Storage in the Collection System 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 13 

 

At this time, the City of Rensselaer mainly reverts to operations and maintenance strategies to 

achieve compliance with this NMC.  For example, the City routinely checks and lubricates (as 

needed) the flap gates on the diversion structures to limit inflow from the stream during times of 

high water.  This ensures that storage is maximized in the interceptors, while ensuring that the 

combined sewer system is not taking on inflow from the river at the CSOs.  In addition, weir 

elevations have been raised to maximize storage within the system while avoiding surcharging 

into residences and businesses. And finally, CSO Regulator structures are inspected and 

cleaned, as necessary after each precipitation event. 

  



Review and Modify Pretreatment Ordinance  

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 14 

 

SECTION 3 

REVIEW AND MODIFY PRETREATMENT ORDINANCE 

The City of Rensselaer Wastewater Treatment Plant does not have a formal pretreatment 

program, but the Sewer Use Ordinance contains provisions for prohibition of materials that are 

detrimental to the collection, treatment system, and the Iroquois River. Additionally, an industrial 

inventory is maintained so that new development is monitored for potential industrial discharges. 

This enables the city to determine if discharges industrial or other commercial establishments are 

having significant impact upon the collection system or CSO discharges.  

3.1 Significant Industrial Users Defined 

Significant Industrial Users (SIUs) are classified as an Industrial User that: 

• Discharges an average of twenty-five thousand (25,000) gallons per day (gpd) or more 

of process wastewater to the POTW (excluding sanitary, noncontact cooling water and 

boiler blow down wastewater); 

• Contributes a process waste stream which makes up five (5) percent or more of the 

average dry weather or organic capacity of the POTW WWTP; or 

• Is designated as such by the City on the basis that it has a reasonable potential for 

adversely affecting the POTW’s operation or for violating any Pretreatment Standard 

or Requirement.   

The City of Rensselaer does not have any SIUs that discharge to its combined or sanitary 

collection system.  

3.2 Categorical Industrial Users Defined  

These SIUs can be further classified into Categorical Industrial Users (CIUs). CIUs are 

SIUs which are subject to the Categorical Pretreatment Standards under 40 CFR, 403.6 

and 40 CFR Chapter I, subchapter N as defined by the EPA. The City of Rensselaer does 

not have any CIUs that discharge to its combined or sanitary collection system.  



Review and Modify Pretreatment Ordinance  

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 15 

 

3.3 Permitted Industrial User Summary 

As stated above, the City of Rensselaer does not have any dischargers that are classified 

as SIUs or CIUs. The City of Rensselaer’s Sewer Use Ordinance CHAPTER 53: SEWERS 

(Appendix D) contains provisions that are needed in the event that a new industrial user 

customer is obtained.  

 



Operation to Maximize Treatment 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 16 

 

SECTION 4 

OPERATION TO MAXIMIZE TREATMENT 

One of the most critical elements as part of the implementing the NMCs is the requirement to 

maximize the treatment of peak wet weather flow during and following rainfall events. This portion 

of the CSOOP will review the existing wastewater treatment plant (WWTP) unit capacities, recent 

upgrades to increase these capacities, and the specific operating scenario utilized to ensure that 

the maximum amount of combined sewage is treated during peak wet weather flow conditions.   

4.1 Wastewater Treatment Plant Process Capacities  

The City of Rensselaer currently operates a Class III activated sludge wastewater 

treatment plant (WWTP) that includes a bar screen, and aerated grit chamber, two earthen 

extended aeration activated sludge basins (Biolac®-type), four integral clarifiers (two in 

each basin), ultraviolet (UV) disinfection and a post aeration tank. Sludge handling 

facilities include a gravity sludge thickener, two aerobic digester/holding tanks and sludge 

storage lagoon. The City of Rensselaer’s WWTP currently has an average design flow of 

1.6 MGD and a peak design flow of 4.0 MGD.  

The City of Rensselaer’s Biolac®- Type aeration WWTP consists of the following 

components: 

• Influent Flow Meter (Ultrasonic Open Channel Flow Meter) 

• Effluent Flow Meter 

• RAS Flow Meter 

• WAS Flow Meter 

• Cylindrical Fine Screen (1 @ 4.0 MGD) 

• Grit Chamber  

• Activated Sludge (Existing Rehabilitated and Modified) (2)  

• Nitrification System  

• Secondary Clarifiers (4) 

• UV Disinfection (2) 

• Post-aeration (2 tanks) 



Operation to Maximize Treatment 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 17 

 

Sludge Handling Consists of: 

• Gravity Sludge Thickening  

• Aerobic Digesters (2) 

• Sludge Holding Basin  

• Sludge Disposal (hauled off site by 3rd party) 

• Plant Drain Pump Station (2)  

The WWTP process flow is shown schematically on the following page in Figure 4-1 – 
Rensselaer Wastewater Treatment Plant (WWTP) Process Flow Schematic. The 

WWTP can also be seen in Figure 4-2 – Wastewater Treatment Plant Aerial.  The unit 

capacity of each of these main WWTP components is presented below in Table 4-1 – 
Wastewater Treatment Plant Capacities.   

Table 4-1 – Wastewater Treatment Plant Capacities  

 

  

Process Size Qty. Maximum Rated Capacity 

Mechanical Fine 
Screen 

¼ inch Spacing, 
35° Incline 1 4.0 MGD 

Aerated Grit 
Tank 

4 ft. x 24 ft. x 12 ft. 
SWD 1 4.0 MGD 

Biolac Aeration 
Basin 124,450 cu. ft. 2 Organic Loading Rate: 5.2 lbs CBOD/1000 

cu. ft. 

Integral Clarifier 

19 ft. x 40 ft. x 12 ft. 
SWD 

120 ft. Total Weir 
Length 

4 

Surface Overflow Rate: 526 gpd/sq. ft. @ 
1.6 MGD, 1,320 gpd/sq. ft. @ 4.0 MGD 

Weir Loading Rate: 13,333 gpd/LF @ 1.6 
MGD, 33,333 gpd/LF @ 4.0 MGD 

UV Disinfection Channel 2 6 ft. x 16 ft. 
x 32” SWD 1 7 second contact time a 4.0 MGD 

Design Dose: 39,500 µWs/cm2 

Post-Aeration 
Tank 

12 ft. x 24 ft. x 10.52 
ft. SWD and 6 ft. x 
13.5 ft. x 10.52 ft. 

SWD 
28,985 gallons total 

2 Hydraulic Retention Time: 26 min. @ 1.6 
MGD and 10.5 min. @ 4.0 MGD 

Sludge 
Thickener 

20 ft. Dia. X 10 ft. – 2 
in. SWD 1 4.5 gal/sq/ ft./hr. 

Aerobic Digester 36 ft. x 36 ft. x 12 ft. 
SWD 2 60 days SRT 

Sludge Holding 
Basin 680,000 gallons 1 297 days storage 



Mar 30,  2018 - 9:24am

CSO 11X17 Figures-2.dwg 30

WWTP PROCESS FLOW SCHEMATIC

JASPER COUNTY

CITY OF RENSSELAER, INDIANA
FIGURE

4-1COMBINED SEWER OVERFLOW OPERATIONAL PLAN UPDATE



SCALE: 1"=100' 

- - -

- - -

100' 50' 0 100' 

COMBINED SEWER OVERFLOW OPERATIONAL PLAN 

WASTEWATER TREATMENT PLANT AERIAL

FIGURE 4-2

AutoCAD SHX Text
FIGURE 2-2

AutoCAD SHX Text
WASTEWATER TREATMENT PLANT

AutoCAD SHX Text
CITY OF RENSSELAER, INDIANA

AutoCAD SHX Text
JASPER COUNTY

AutoCAD SHX Text
100'

AutoCAD SHX Text
SCALE: 1"=100'

AutoCAD SHX Text
100'

AutoCAD SHX Text
0

AutoCAD SHX Text
50'

AutoCAD SHX Text
PRELIMINARY ENGINEERING REPORT



Operation to Maximize Treatment 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 20 

 

4.2 WWTP Upgrades  

In 2010, the City of Rensselaer made significant improvements to increase the average 

daily flow treatment capacities to accommodate future growth, to replace 20-year old 

equipment and to increase wet weather treatment capabilities. Specifically, the WWTP 

improvements consisted of the following:  

• New headworks building with screening and grit removal facilities and electrical 

room 

• New vactor truck and septage receiving stations 

• New Aeration tank baffles and piping modifications for use of both Biolac® basins 

• Replacement of floating chains, aeration diffusers, piping valves and cables in both 

Biolac® basins 

• Replacement of existing aeration blowers, piping valves etc. in the blower room 

• New clarifier weirs, return sludge air lift pumps and blowers 

• New return sludge piping, metering structure and flow splitter structure 

• Modification of the existing chlorine contact tank to accommodate a new 

ultraviolent (UV) disinfection system 

• New effluent weir and flow meter in place of parshall flume 

• Conversion of an existing dechlorination tank to expand aeration tank capacity 

• New yard piping, process piping and HVAC system 

• Upgrading/replacement of the plant instrumentation and control/alarm system 

• New plant water system and automatic sampler  

• Replacement of submersible pumps, piping, valves etc. in the existing plant drain 

pump station    

The projects identified above have served as desired in maximizing wet weather treatment 

to reduce the frequency and volume of CSO events.  In fact, these facility upgrades 

increased the peak WWTP capacity from 3.0 MGD to 4.0 MGD.  This 1.0 MGD increase 

is believed to reduce the frequency and volume of CSO from CSO 019 and upstream 

CSOs.  If further information is desired, the IDEM Construction Permit for this project is 

included for review in Appendix E. 

  



Operation to Maximize Treatment 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 21 

 

4.3 Wet Weather Treatment Facility 

In March of 2017, the City Completed CSO LTCP Phase I, which included the construction 

of a 23.5 MGD CSO wet weather treatment facility (WWTF) located at the City’s main lift 

station. The WWTF includes an influent structure with mechanical screening and wet 

weather pump station, primary vortex separator wet weather treatment system, secondary 

vortex separator wet weather treatment system, and chlorination/dechlorination 

disinfection prior to discharge from a newly constructed outfall, CSO 026. A detailed listing 

of the WWTF components is listed below: 

• A CSO Diversion box constructed on the 48” diameter Northeast Interceptor sewer 

to divert up to 23.5 MGD of flow; 

• A new 48” sewer to the CSO Treatment Lift Station which will initially carry up to 

23.5 MGD of flow. Ultimately, when excess flow is collected from the North 

Interceptor Sewer, it will carry up to 47 MGD of flow; 

• The CSO Lift Station has been designed for 47 MGD, but has been equipped for 

a flow of 23.5 MGD for the Phase I project; 

• The 36-foot diameter primary vortex unit has been sized for 23.5 MGD and is 

equipped with a 4 mm screen. This unit will remove solids and some organic matter 

from the combined sewer overflow; 

• The 20-foot diameter secondary vortex unit to process the reject flow stream from 

the primary vortex unit. 

• The chemical treatment facility consists of chemical storage tanks, chemical feed 

pumps and chemical lines to the vortex units; 

• A standby generator to provide power to the CSO Treatment Lift Station and CSO 

019 treatment facilities; 

• A 12” drain sewer returns reject water to the 15” diameter Northwest sanitary sewer 

for transport to the City’s WWTP; and 

• A 48” diameter effluent sewer and outfall (026) to the Iroquois River just 

downstream of the Main Lift Station. 

Table 4-2: WWTF Processes and Capacities contains a detailed summary of capacities 

of the WWTF. Figure 4-3 – WWTF Process Flow Schematic is included to illustrate the 

process flow of the WWTF. An aerial view of the WWTF is found in Figure 4-4 – Wet 



Operation to Maximize Treatment 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 22 

 

Weather Treatment Facility Aerial.  If additional details are desired, the WWTF Design 

Summary is included in Appendix F. 

Table 4-2: Wet Weather Treatment Facility Capacities 

Process Size Quantity Max Rated Capacity 

Mechanical Bar Screen ½” spacing at 85 degree slop 1 23.5 mgd 

Wet Weather Lift Station NA 1 23.5 mgd 
Primary Storm 
King/Vortex Separator 36 ft. diameter 1 23.5 mgd 

Screens (Aperture 
Conical) – 1 4 mm opening 2 11.75 mgd 

Disinfection – 1 7,600 gallon tank 1 8.4 min 

Dechlorination – 1 1,200 gallon tank 1 28 gph 
Underdrain Pump Station 
No. 1 Submersible pumps 2 1,700 gpm @ 38’ TDH 

Secondary Storm 
King/Vortex Separator 20 ft. diameter 1 2.5 MGD 

Screens (aperture 
Conical) – 2 4 mm opening 1 2.5 mgd 

Disinfection – 2 7,600 gallon tank 1 13.5 min 

Dechlorination – 2 1,200 gallon tank 1 28 gph 
Underdrain Pump Station 
No. 2 Submersible pumps 2 350 gpm @ 34’ TDH 

 

  



CHEMICAL FEED SYSTEM

FUTURE CHEMICAL FEED SYSTEM

FUTURE WET WEATHER TREATMENT

PROCESS

WET WEATHER TREATMENT

PROCESS

EXISTING WASTEWATER

COLLECTION SYSTEM

WET WEATHER TREATMENT FLOW

EXISTING FLOW

COMBINED SEWER OVERFLOW

STORM MANHOLE

EXISTING MANHOLE

FLOW METER

PLUG VALVE

INCREASER/DECREASER

CHEMICAL FEED FLOW

PUMP

MH

CHECK VALVE

FUTURE MANHOLE

MH

MECHANICAL SCREEN

SAN. MANHOLE

Mar 30,  2018 - 9:24am

CSO 11X17 Figures-2.dwg 30

WWTF PROCESS FLOW SCHEMATIC

JASPER COUNTY

CITY OF RENSSELAER, INDIANA
FIGURE

4-3COMBINED SEWER OVERFLOW OPERATION PLAN UPDATE

AutoCAD SHX Text
EXISTING 15" WEST INTERCEPTOR SEWER

AutoCAD SHX Text
EXISTING 24" MAKE-M INTERCEPTOR SEWER

AutoCAD SHX Text
M

AutoCAD SHX Text
NEW WET WEATHER  LIFT STATION

AutoCAD SHX Text
FORCE MAIN

AutoCAD SHX Text
FORCE MAIN

AutoCAD SHX Text
FORCE MAIN

AutoCAD SHX Text
NEW CHLORINATION STORAGE/FEED EQUIPMENT

AutoCAD SHX Text
CHLORINATION FEED LINE

AutoCAD SHX Text
NEW DECHLORINATION STORAGE/FEED EQUIPMENT

AutoCAD SHX Text
NEW FLOW DIVERSION MANHOLE 635A

AutoCAD SHX Text
NEW CHLORINATION FEED LINE

AutoCAD SHX Text
NEW UNDERFLOW DISCHARGE MANHOLE SK2

AutoCAD SHX Text
NEW FLOW METER/ CHLORINATION INJECTION VAULT

AutoCAD SHX Text
NEW OUTFALL STRUCTURE TO IROQUOIS RIVER

AutoCAD SHX Text
IROQUOIS RIVER

AutoCAD SHX Text
C.V.

AutoCAD SHX Text
P.V.

AutoCAD SHX Text
C.V.

AutoCAD SHX Text
P.V.

AutoCAD SHX Text
C.V.

AutoCAD SHX Text
P.V.

AutoCAD SHX Text
CHEMICAL STORAGE BUILDING

AutoCAD SHX Text
PRIMARY TREATMENT VORTEX SEPARATOR No.1

AutoCAD SHX Text
PRIMARY TREATMENT VORTEX SEPARATOR No. 2

AutoCAD SHX Text
%%ULEGEND:

AutoCAD SHX Text
C.V.

AutoCAD SHX Text
P.V.

AutoCAD SHX Text
C.V.

AutoCAD SHX Text
P.V.

AutoCAD SHX Text
FUTURE WET WEATHER  LIFT STATION

AutoCAD SHX Text
NEW CHLORINATION STORAGE/FEED EQUIPMENT

AutoCAD SHX Text
C.V.

AutoCAD SHX Text
C.V.

AutoCAD SHX Text
P.V.

AutoCAD SHX Text
P.V.

AutoCAD SHX Text
FUTURE PRIMARY TREATMENT VORTEX SEPARATOR No.3

AutoCAD SHX Text
C.V.

AutoCAD SHX Text
FUTURE PRIMARY TREATMENT VORTEX SEPARATOR No. 4

AutoCAD SHX Text
P.V.

AutoCAD SHX Text
EXISTING MAIN LIFT STATION

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
EXISTING CSO 019 STRUCTURE

AutoCAD SHX Text
EXISTING CSO 022 STRUCTURE

AutoCAD SHX Text
EXISTING CSO 022 OUTFALL

AutoCAD SHX Text
EXISTING CSO 019 OUTFALL

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
24" SEWER

AutoCAD SHX Text
FUTURE FLOW METER

AutoCAD SHX Text
RAW SEWAGE FORCE MAIN TO WWTP

AutoCAD SHX Text
MH D1

AutoCAD SHX Text
NEW GRAVITY OVERFLOW SEWER

AutoCAD SHX Text
UNDERFLOW FORCE MAIN

AutoCAD SHX Text
UNDER FLOW FORCE MAIN

AutoCAD SHX Text
MH D2

AutoCAD SHX Text
EFFLUENT DISCHARGE SEWER

AutoCAD SHX Text
NEW MECHANICAL BAR SCREEN

AutoCAD SHX Text
NEW FLOW DIVERSION STRUCTURE

AutoCAD SHX Text
NEW INFLUENT CHANNEL

AutoCAD SHX Text
C.V.

AutoCAD SHX Text
P.V.

AutoCAD SHX Text
C.V.

AutoCAD SHX Text
P.V.

AutoCAD SHX Text
C.V.

AutoCAD SHX Text
P.V.

AutoCAD SHX Text
M



6
6
0

6

5

5

6

4

8

650

4-4COMBINED SEWER OVERFLOW OPERATIONAL PLAN

WET WEATHER TREATMENT FACILITY AERIAL



Operation to Maximize Treatment 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 25 

 

4.4 LTCP Maximization of Treatment 

As referred to in section 0.2, the City of Rensselaer is on an eighteen (18) year schedule 

to implement the CSO LTCP. Based on the CSO mitigation alternatives evaluation and 

the Financial Capability Analysis, the City of Rensselaer’s LTCP will require increasing the 

size of the interceptors, trunk sewers and the three (3) siphons to transport the one (1) 

year one (1) hour storm for the equivalence of primary treatment and disinfection to a 

location near the Main Lift Station.  In addition to the (1) year (1) hour storm event, it was 

determined that controls sized in this fashion would result in approximately four (4) to six 

(6) untreated overflows in an annual average precipitation year. Both interceptor and wet 

weather treatment elements of the LTCP will ensure that both the conveyance of wet 

weather flows are conveyed and treated to the extent possible. Post construction 

monitoring of Phase III will determine whether additional WWTF capacity is necessary to 

meet the proposed Level of Control. Table 0-3 - Approved City of Rensselaer CSO 
LTCP Implementation Schedule is provided in Section 0.2 and describes each phase of 

the CSO LTCP.  

4.5 Wet Weather Operating Procedure  

The City of Rensselaer has demonstrated a commitment to ensuring that peak wet 

weather flow receives treatment via the WWTP to the extent possible and provide primary 

treatment and disinfection to wet weather flows beyond the capacity of the Main Lift Station 

and the WWTP.  Currently the wet weather operating procedure is as follows: 

1. Maximize Main Lift Station to peak capacity of 4.0 MGD 

2. Maximize WWTP treatment to 4.0 MGD 

3. Divert from Diversion Structure to WWTF 

4. Maximize WWTF to the extent possible 

Through the implementation and upon completion of the CSO LTCP, the overall intent will 

be to maximize peak wet weather treatment at the WWTP.  This approach is consistent 

with Phase IIa – Main Lift station Replacement, which conveys all flows to the WWTP.  

The City of Rensselaer will continue to minimize CSO discharges by maximizing wet 

weather flow treatment at the WWTP to the extent possible and provide primary treatment 

and disinfection to wet weather flows beyond the capacity of the Main Lift Station.



Ensure the Elimination of Dry Weather Overflows 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 26 

 

SECTION 5 

ENSURE THE ELIMINATION OF DRY WEATHER OVERFLOWS 

The occurrence of sewage overflows that are not a result of precipitation events is strictly 

prohibited per Part I. of Attachment A of the City’s NPDES Permit No. IN0024414 (Appendix A).  

The City of Rensselaer is fully aware of this prohibition and strives to eliminate any risk of a dry 

weather overflow from any part of the collection system.    

5.1 Means to Eliminate Dry Weather Overflows 

The City of Rensselaer believes that the most effective method of reducing the risk of 

sewer obstructions and dry weather overflows is through the operation and maintenance 

program previously summarized herein. Table 1-1 describes the cleaning and 

maintenance schedule for the collection system, including the CSO structures. The control 

weirs inside of each CSO have been raised to minimize the risk of CSOs during dry 

weather. Along with flow metering at the CSO outfalls, the City also performs visual checks 

of the CSOs. The daily monitoring of the City’s lift stations is the primary means of 

minimizing the occurrence of dry weather overflows.  In addition, the sanitary and 

combined sewer system inspection and flushing program is also critical to the elimination 

of sewer obstructions that may cause dry weather overflows.  Also, the City continues to 

maintain an aggressive sewer repair schedule by ensuring adequate staffing and 

equipment are available when sewer collapses are identified. 

5.2 Relevant Sewer Use Ordinance Provisions 

The City of Rensselaer has codified an effective Sewer Use Ordinance (SUO) that restricts 

or prohibits certain practices that may cause or contribute to dry weather overflows.  Such 

provisions are necessary for the City to make informed decisions with regard to existing 

and/or available capacity or to provide a means to reduce the risk of the discharge of 

substances that may clog sewers or related infrastructure.  For example, SUO Chapter 

53, Section 53.03 GENERAL PROHIBITIONS (B) and (D) (Appendix D) include the 

following language that support the City’s efforts in protecting against the occurrence of 

dry weather overflows: 



Ensure the Elimination of Dry Weather Overflows 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 27 

 

“No person shall discharge or cause to be discharged to any sanitary sewer, either 

directly or indirectly, any storm water, surface water, ground water, roof runoff, 

subsurface drainage, cooling water, unpolluted water or unpolluted industrial 

water.”   

“No new connection shall be made unless there is capacity available to all 

downstream sewers, lift stations, force mains and the sewage treatment plant, 

including capacity for BOD and TSS.” 

Additional provisions are included in the Sewer Use Ordinance to protect the City’s 

collection system from obstructions that may cause blockages and potentially dry weather 

overflows.  Specifically, SUO Chapter 52, Section 53.08 PROHIBITED DISCHARGES TO 

PUBLIC SEWERS (A) (4) and (B) (3) (Appendix D) includes the following language: 

“Solid or viscous substances in quantities or of such size capable of causing 

obstruction to the flow in sewers, or other interference with the proper operation of 

the sewage works such as, but not limited to ashes, cinders, sand, mud, straw, 

shavings, metal, glass, rags, feathers, tar, plastics, wood, unground garbage, 

whole blood, paunch, manure, hair and fleshings, entrails, paper, dishes, cups, 

milk containers, etc., either whole or ground by garbage grinders.” 

“Any garbage that has not been properly shredded.  The installation and operation 

of any garbage grinder equipped with a motor of ¾ horsepower (0.76 hp metric) or 

greater shall be subject to the review and approval of the Board.” 

In addition to the clause above, the City also maintains a surcharge program in cases 

where average daily discharge concentrations exceed a Total Suspended Solids 

concentration of 200 mg/l.  This provision provides the City an additional means to monitor 

high concentration discharges that could clog a sewer and lead to a dry weather overflow.   

In summary, the City of Rensselaer has the administrative measures in place through its 

SUO to protect against discharges that have the potential of causing a dry weather 

overflow due to exceeding the capacity of the collection system and/or sewer clogging.  

 

 



Control of Solids and Floatables 

Commonwealth Engineers, Inc.       | Combined Sewer Overflow Operational Plan Update
May 2014/Revised November 2019, October 2023 City of Rensselaer

28 

SECTION 6 

CONTROL OF SOLIDS AND FLOATABLES 

The control of solids and floatables is critical to improving the water quality in the Iroquois 

River. This portion of the CSOOP will summarize the City of Rensselaer Wastewater 

Department’s operations and infrastructure intended to reduce the discharge of solids and 

floatables and in turn, improve the water quality of the receiving stream.   

6.1 First Flush Concept and Compliance 

Due to the City's past efforts to maximize treatment during wet weather and to modify the 

CSO structures by raising weir heights to capture the maximum amount of wet weather 

flow, the City strives to capture the "first flush" of pollutants for full treatment through the 

WWTP.  The improvements required as part of the LTCP will further increase the City’s 

ability to capture the “first flush” of pollutants and provide full treatment.  Flows in excess 

of the first flush will receive the equivalence of primary treatment and disinfection 

through the Wet Weather Treatment Facility to the extent possible .      

6.2 Wastewater Treatment Plant Equipment and Operations 

The City of Rensselaer currently operates a Class III activated sludge wastewater 

treatment plant (WWTP). The existing wastewater treatment plant (WWTP) consists of a 

1.6 million gallon per day (MGD) average design flow and 4.0 MGD peak design flow Bio-

lac activated sludge plant.  Wastewater flow is transported to the WWTP from the Main 

Lift Station via a 14-inch force main and enters the WWTP at the influent structure.  Once 

flow passes the WWTP influent structure, it is then de-gritted and screened in the 

headworks where first flush pollutants are captured.  Photographs of the grit collector and 

fine screen are shown below in Photographs 6-1 and 6-2. Additional treatment consists 

of flow being transferred to one (1) of two (2) earthen aeration basins; once the appropriate 

detention time is achieved, flow is then transferred to one of the four (4) settling tanks that 

provide secondary clarification.  Flow then overflows the settling tank weirs and enters the 

Ultraviolet (UV) tank for disinfection.  The final step prior to the discharge of treated effluent 

to the Iroquois River is the transport of flow to the post aeration tank to increase the 

dissolved oxygen of the effluent.  Sludge processing for the WWTP includes a sludge 



Control of Solids and Floatables 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 29 

 

gravity thickening tank, two (2) aerobic digesters, and a sludge holding basin.  The new 

Main Lift Station (Phase IIa) will include a screen that will further enhance the capture of 

solids and floatables. 

Photograph 6-1 – Raptor In-Line Grit Collector 

 

Photograph 6-2 – Raptor Fine Screen 

 



Control of Solids and Floatables 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 30 

 

6.3 Wet Weather Treatment Facility Equipment and Operations 

The Wet Weather Treatment Facility uses a mechanical bar screen at its headworks 

structure.  Then flows pass through the chlorination injection vault for disinfection.  The 

flows enter the primary and secondary vortex separator units, which provide additional 

screening, grit removal, and clarification to wet weather flows when activated. All flows 

from the vortex separators are also dechlorinated before discharge.  In addition, solids 

debris are cleaned from each vortex separator (primary and secondary) once per month. 

Photographs 6-3 and 6-4 show the vertical bar screens installed at the Wet Weather 

Treatment Facility and the new Main Lift Station which enhance the capture of solids and 

floatables. 

Photograph 6-3 – Muffin Monster Vertical Bar Screen at  

Wet Weather Treatment Facility 

 

  



Control of Solids and Floatables 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 31 

 

Photograph 6-4 – Muffin Monster Vertical Bar Screen at  

New Main Lift Station 

 

6.4 Maintenance Practices 

The primary maintenance practice that reduces the discharge of solids and floatables 

through its CSOs is the cleaning and inspecting of sewers, lift stations, and CSO 

structures.  The City of Rensselaer performs a thorough inspection of lift stations at least 

weekly and CSO structures and flap gates daily. Furthermore, televising, flushing, and 

smoke testing of lines are performed once every four (4) years with problems areas 

requiring more frequent inspections and maintenance. Such a robust operation and 

maintenance program as conducted by the City of Rensselaer Wastewater Department is 

critical in identifying and removing obstructions that may either prematurely cause a 

combined sewer overflow or may be discharged during a combined sewer overflow event.   

  



Control of Solids and Floatables 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 32 

 

6.4 CSO LTCP Components 

As briefly described above, the reduction of the discharge of untreated CSO will be 

significantly improved through the implementation of CSO LTCP update.  Specifically, the 

WWTF at CSO 019 has and will continue to aid in the reduction of a CSO discharge during 

a wet weather event. Additionally the updated CSO LTCP for the City of Rensselaer to 

increase the size of the North Interceptor, West Interceptor, South Central Interceptor, 

Southeast Interceptor and the three (3) siphons to transport the one (1) year one (1) hour 

storm to the WWTF will further minimize the discharge of solids and floatables.  Also as 

previously mentioned the new Main Lift Station as part of LTCP Phase IIa will includes 

screening facilities. Further information on the construction of the New Main Lift Station is 

included in Appendix G.  



Implementation of Pollution Prevention Measures 

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 33 

 

SECTION 7 

IMPLEMENTATION OF POLLUTION PREVENTION MEASURES 

The City of Rensselaer continues to implement pollution prevention programs that aid in 

minimizing the discharge of pollutants to the waterways through the remaining nine (9) CSO 

outfalls.  Ancillary programs, such as the City’s recycling program and solid waste pick up, also 

provide measures that contribute to reducing the discharge of pollutants via the nine (9) remaining 

CSO structures.    

7.1 City and County Programs 

The City of Rensselaer educate the public and participate in pollution preventions 

programs that further reduce the pollutants or concentration of pollutants discharged to 

the combined sewer system.   

• Recycling – The City of Rensselaer has a bi-weekly recycling collection program.  
[...]
programs indicate the Iroquois River does not achieve water quality standards even before 

it enters the City of Rensselaer; thus, it is not realistic to evaluate the effectiveness of the 

implementation of proposed CSO controls by evaluating improvement in stream water 

quality.  

A performance-based Post-Construction Compliance Monitoring Program proposed for 

Rensselaer consists of the following components: 

• CSO flow monitoring 

• WWTP, WWTF, and Main Lift Station flow monitoring  



Monitor and Effectively Characterize CSO Impacts and the Efficacy of CSO Controls    

Commonwealth Engineers, Inc.                  | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023 City of Rensselaer 41 

 

• Quality assurance and quality control of monitored data 

• Record keeping and reporting to ensure compliance with the City’s NPDES Permit 

• Precipitation data collection capable of monitoring rainfall intensity 

The effectiveness of the CSO controls proposed in the LTCP will be evaluated by 

monitoring the flow meters for the areas that are impacted by the CSO control measures.  

For the proposed wet weather treatment system, the volume of treated CSO will be 

documented and compared to previously untreated CSO volumes.  With respect to the 

interceptor, trunk line, and siphon improvements, CSO discharge activation frequency and 

volume will be compared to pre-project conditions.  Previous XPSWMM modeling efforts 

conducted as part of the CSO LTCP alternative analysis will be revisited to compare actual 

versus model conditions at each relevant phase throughout the LTCP.  This activity, along 

with XPSWMM updates at prudent intervals throughout the implementation of the CSO 

LTCP, will ensure the proper sizing of CSO controls and support compliance efforts.  

Precipitation and Iroquois River elevation will also be utilized for comparative purposes.  

Throughout the implementation of the CSO LTCP, the City will continue to submit the 

NPDES CSO Monthly Report of Operations (MRO). Using this form, the City will continue 

to record the duration and quantity of each precipitation event that causes an overflow 

event. For each of these CSOs, the date of the overflow will be listed along with the 

estimated start time, the event duration, and the estimated event volume. The continual 

tracking of this data will allow the City and IDEM to track the effectiveness of control 

measures implemented throughout the implementation of the CSO LTCP.  

 

 



 

 
Commonwealth Engineers, Inc.                    | Combined Sewer Overflow Operational Plan Update 
May 2014/Revised November 2019, October 2023                                                   City of Rensselaer A 

 

 

Appendix A 
 

NPDES Permit No. IN0024414 
  



 

INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
We Protect Hoosiers and Our Environment. 

 100 N. Senate Avenue  •  Indianapolis, IN 46204  
 

(800) 451-6027   •  (317) 232-8603  •  www.idem.IN.gov 
  

 Eric J. Holcomb                      Bruno Pigott  
 Governor Commissioner   

 

An Equal Opportunity Employer 
  

Please Reduce, Reuse, Recycle 
  

 

      February 4, 2020 
VIA ELECTRONIC MAIL 
 
The Honorable Stephen Wood, Mayor 
City of Rensselaer 
P.O. Box 280 
Rensselaer, Indiana 47978 
 
Dear Mayor Wood: 
 

Re:  Final NPDES Permit No. IN0024414 
City of Rensselaer Wastewater Treatment Plant 
Jasper County 

 
     Your application for a National Pollutant Discharge Elimination System (NPDES) 
permit has been processed in accordance with Sections 402 and 405 of the Federal 
Water Pollution Control Act as amended, (33 U.S.C. 1251, et seq.), and IDEM’s 
permitting authority under IC 13-15.  The enclosed NPDES permit covers your 
discharges to the Iroquois River.  All discharges from this facility shall be consistent with 
the terms and conditions of this permit. 
 
     One condition of your permit requires monthly reporting of several effluent 
parameters. You are required to submit both federal discharge monitoring reports 
(DMRs) and state Monthly Reports of Operation (MROs) on a routine basis.  The MRO 
form is available on the internet at the following web site:  
http://www.in.gov/idem/cleanwater/2396.htm.   
 
     Once you are on this page, select the “IDEM Forms” page and locate the version of 
the MRO applicable to your plant under the “Wastewater Facilities” heading.  We 
recommend selecting the “XLS” version as it will complete all of the calculations on the 
data entered. 
 
     All NPDES permit holders are required to submit their monitoring data to IDEM using 
NetDMR.  Please contact Rose McDaniel at (317) 233-2653 or Helen Demmings at 
(317) 232-8815 if you would like more information on NetDMR.  Information is also 
available on our website at http://IN.gov/idem/cleanwater/2422.htm.  
 
     Another condition which needs to be clearly understood concerns violation of the 
effluent limitations in the permit.  Exceeding the limitations constitutes a violation of the 
permit and may bring criminal or civil penalties upon the permittee.  (See Part II.A.1 and 
II.A.11 of this permit). It is very important that your office and treatment operator 
understand this part of the permit.   

 

http://www.in.gov/idem/cleanwater/2396.htm
http://in.gov/idem/cleanwater/2422.htm


The Honorable Stephen Wood, Mayor 
Page 2 of 2 
 
 
     Please note that this permit issuance can be appealed.  An appeal must be filed 
under procedures outlined in IC 13-15-6, IC 4-21.5, and the enclosed public notice.  The 
appeal must be initiated by filing a petition for administrative review with the Office of 
Environmental Adjudication (OEA) within fifteen (15) days of the emailing of an 
electronic copy of this letter or within eighteen (18) days of the mailing of this letter by 
filing at the following addresses:   
  
Director 
Office of Environmental Adjudication 
Indiana Government Center North 
Room N103 
100 North Senate Avenue 
Indianapolis, Indiana 46204 

Commissioner 
Indiana Department of Environmental Management 
Indiana Government Center North 
Room 1301 
100 North Senate Avenue 
Indianapolis, Indiana 46204 

 
     The permit should be read and studied.  It requires certain action at specific times by 
you, the discharger, or your authorized representative.  One copy of this permit is also 
being sent to your operator to be kept at the treatment facility.  You may wish to call this 
permit to the attention of your consulting engineer and/or attorney. 
 
     If you have any questions concerning your NPDES permit, please contact Alyce 
Klein at (317) 233-6728 or aklein@idem.IN.gov.  More information on the appeal review 
process is available at the website for the Office of Environmental Adjudication at 
http://www.in.gov/oea.  
 

Sincerely, 

              
Jerry Dittmer, Chief 
Permits Branch  
Office of Water Quality 

 
Enclosures 
cc: Bryce Black, Certified Operator 
 Jerry Lockridge, City Project Coordinator 
 Brady Dryer, Commonwealth Engineers, Inc.  

 

http://www.in.gov/oea


Page 1 of 40 
Permit No. IN0024414 

 

   
 

STATE OF INDIANA 
 

DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
 

AUTHORIZATION TO DISCHARGE UNDER THE 
 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 
 
 In compliance with the provisions of the Federal Water Pollution Control Act, as amended,  
(33 U.S.C. 1251 et seq., the “Act”), Title 13 of the Indiana Code, and regulations adopted by the 
Water Pollution Control Board, the Indiana Department of Environmental Management (IDEM) is 
issuing this permit to the 

CITY OF RENSSELAER 
 
hereinafter referred to as “the permittee.”  The permittee owns and/or operates the City of 
Rensselaer Wastewater Treatment Plant, a major municipal wastewater treatment plant located at 
1750 West Daugherty Road, Rensselaer, Indiana, Jasper County.  The permittee is hereby 
authorized to discharge from the outfalls identified in Part I of this permit to receiving waters named 
the Iroquois River in accordance with the effluent limitations, monitoring requirements, and other 
conditions set forth in the permit.  The permittee is also authorized to discharge from combined sewer 
overflow outfalls and the partially treated wet weather treatment facility outfall listed in Attachment A 
of this permit, to receiving waters named the Iroquois River in accordance with the effluent limitations, 
monitoring requirements, and other conditions set forth in this permit.  This permit may be revoked for 
the nonpayment of applicable fees in accordance with IC 13-18-20. 
 
 Effective Date:                     May 1, 2020                     . 
 
 Expiration Date:                   April 30, 2025                   . 
 
 In order to receive authorization to discharge beyond the date of expiration, the permittee shall 
submit such information and application forms as are required by the Indiana Department of 
Environmental Management.  The application shall be submitted to IDEM at least 180 days prior to 
the expiration date of this permit, unless a later date is allowed by the Commissioner in accordance 
with 327 IAC 5-3-2 and Part II.A.4 of this permit. 
 
 Issued on         February 4, 2020   ,  for the Indiana Department of Environmental Management. 
 

              
    __________________ 

Jerry Dittmer, Chief 
Permits Branch  
Office of Water Quality 



Page 2 of 40 
Permit No. IN0024414 

 

   
 

TREATMENT FACILITY DESCRIPTION 
 
The permittee currently operates a Class III, 1.6 MGD Bio-lac treatment facility consisting of an 
influent flow meter, grit removal, Bio-lac basins, settling tanks, ultraviolet light disinfection, and post 
aeration.  Solids are treated by gravity thickening and aerobic digestion, and are land applied in 
accordance with land application permit INLA000450.  
 
The City also operates a 23.5 MGD Wet Weather Treatment Facility (WWTF) to capture and treat wet 
weather flow at the City’s main lift station.  The WWTF includes an influent structure with mechanical 
screening and wet weather pump station, vortex separator wet weather treatment systems, and 
chlorination/dechlorination disinfection prior to discharge at Outfall 026. 
 
The collection system is comprised of combined sanitary and storm sewers with three (3) bypass 
points, nine (9) Combined Sewer Overflow locations and one (1) WWTF outfall.  The CSO locations 
have been identified and permitted with provisions in Attachment A of the permit.  The bypass points 
are identified in and are subject to the provisions contained in Part II.B.2 of the permit.   
 
The mass limits for CBOD5, TSS and ammonia-nitrogen have been calculated utilizing the peak 
design flow of 4 MGD.  This is to facilitate the maximization of flow through the treatment facility in 
accordance with this Office’s CSO policy. 
 

PART I 
 
A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 
 

The permittee is authorized to discharge from the outfall listed below in accordance with the terms 
and conditions of this permit.  The permittee shall take samples and measurements at a location 
representative of each discharge to determine whether the effluent limitations have been met.  
Refer to Part I.B of this permit for additional monitoring and reporting requirements. 

 
1. Beginning on the effective date of this permit, the permittee is authorized to discharge from 

Outfall 001, which is located at Latitude:  40° 55' 28" N, Longitude:  87° 10' 55" W.  The 
discharge is subject to the following requirements: 



Page 3 of 40 
Permit No. IN0024414 

 

   
 

TABLE 1 

 Quantity or Loading Quality or Concentration Monitoring Requirements 

 
Parameter 

Monthly 
Average 

Weekly 
Average Units 

Monthly 
Average 

Weekly 
Average Units 

Measurement 
Frequency Sample Type 

Flow [1] Report ---- MGD ---- ---- ---- 5 X Weekly 24-Hr. Total 
CBOD5 834.5 1,335.2 lbs/day 25 40 mg/l 5 X Weekly 24-Hr. Comp. 
TSS 1,001.4 1,502.1 lbs/day 30 45 mg/l 5 X Weekly 24-Hr. Comp. 
Ammonia-nitrogen  

Summer [2] 80.1 120.2 lbs/day 2.4 3.6 mg/l 5 X Weekly 24-Hr. Comp. 
Winter [3] 120.2 180.3 lbs/day 3.6 5.4 mg/l 5 X Weekly 24-Hr. Comp. 

Phosphorus [4]  
    Interim Report ---- lbs/day Report ----  mg/l Monthly 24-Hr. Comp.  
    Final Report ---- lbs/day 1.0 ---- mg/l 5 X Weekly 24-Hr. Comp. 
Nitrogen, Total (as N) [5] Report ---- lbs/day Report ---- mg/l Monthly 24-Hr. Comp. 

 
 

TABLE 2 

 Quality or Concentration Monitoring Requirements 

 
Parameter 

Daily 
Minimum 

Monthly 
Average 

Daily 
Maximum 

 
Units 

Measurement 
Frequency Sample Type 

pH [6] 6.0 ---- 9.0 s.u. 5 X Weekly Grab 
Dissolved Oxygen [7]  

Summer [2] 6.0 ---- ---- mg/l 5 X Weekly 4 Grabs/24-Hrs. 
Winter [3] 5.0 ---- ---- mg/l 5 X Weekly 4 Grabs/24-Hrs. 

E.coli [8] ---- 125 [9] 235 [10] cfu/100 ml 5 X Weekly Grab 

 
[1] Effluent flow measurement is required per 327 IAC 5-2-13.  The flow 

meter(s) shall be calibrated at least once every twelve months. 
 

[2] Summer limitations apply from May 1 through November 30 of each year. 
 
[3] Winter limitations apply from December 1 through April 30 of each year. 
 
[4] Refer to the Schedule of Compliance in Part I.D. of this permit. 
 

 [5] Total Nitrogen shall be determined by testing Total Kjeldahl Nitrogen 
(TKN) and Nitrate + Nitrite and reporting the sum of the TKN and Nitrate + 
Nitrite results (reported as N).  Nitrate + Nitrite can be analyzed together 
or separately. Monitoring for Total Nitrogen is required in the effluent only.  

 
 
 
 
 



Page 4 of 40 
Permit No. IN0024414 

 

   
 

  The following EPA methods are recommended for use in the analysis of 
TKN and Nitrate + Nitrite.  Alternative approved 40 CFR 136 methods may 
be utilized. 

 
  Parameter   Method 
 
  TKN    350.1, 351.1, 351.2 
  Nitrate    300.0, 300.1, 352.1 
  Nitrite    300.1, 353.2 
  Nitrate + Nitrite  300.0, 300.1, 353.2 
 

[6] If the permittee collects more than one grab sample on a given day for pH, 
the values shall not be averaged for reporting daily maximums or daily 
minimums.  The permittee must report the individual minimum and the 
individual maximum pH value of any sample during the month on the 
Monthly Report of Operation forms. 

 
[7] The daily minimum concentration of dissolved oxygen in the effluent shall 

be reported as the arithmetic mean determined by summation of the four 
(4) daily grab sample results divided by the number of daily grab samples.  
These samples are to be collected over equal time intervals. 

 
[8] The effluent shall be disinfected on a continuous basis such that violations 

of the applicable bacteriological limitations (E. coli) do not occur from April 
1 through October 31, annually. 

 
 The Escherichia coli (E. coli) limitations apply from April 1 through October 

31 annually.  IDEM has specified the following methods as allowable for 
the detection and enumeration of Escherichia coli (E. coli): 

 
 1. Coliscan MF® Method 
 2. EPA Method 1603 Modified m-TEC agar 
 3. mColi Blue-24® 
 4. Colilert® MPN Method or Colilert-18® MPN Method 
 
[9] The monthly average E. coli value shall be calculated as a geometric 

mean. Per 327 IAC 5-10-6, the concentration of E. coli shall not exceed 
one hundred twenty-five (125) cfu or mpn per 100 milliliters as a geometric 
mean of the effluent samples taken in a calendar month.  No samples may 
be excluded when calculating the monthly geometric mean. 

 
[10] If less than ten samples are taken and analyzed for E. coli in a calendar 

month, no samples may exceed two hundred thirty-five (235) cfu or mpn 
as a daily maximum. However, when ten (10) or more samples are taken 
and analyzed for E. coli in a calendar month, not more than ten percent 



Page 5 of 40 
Permit No. IN0024414 

 

   
 

(10%) of those samples may exceed two hundred thirty-five (235) cfu or 
mpn as a daily maximum. When calculating ten percent, the result must 
not be rounded up. In reporting for compliance purposes on the Discharge 
Monitoring Report (DMR) form, the permittee shall record the highest non-